Stock Code
857-LP-RICO

Component
#08
10055724
10077153
10085754
10096197
10105135
10236997
10239670
109CS-A
12338064
12550027
12550034
12550053
12551505
12552801
12555609
12568466
12568929
12570425
12574309
12589321
125HBL-2-6
125HLB-2-4
12606638
12628090
12632169
14060682
14091870
14103118
17-688
17-750
2-9210
209P-6-4
2404-08-06
25-060695
25036979
25037334
25050RHUZ
25CSFCNz
269HB-10-6
300200-004
37C075TPBHSCS
3952301
443830
4F800-001
501011661
525015001
525019001
529010001
529011001
529015001
535510001
536819001

BOM Costing Report

Description
MKEMBO05.7ULE LP RICO STD

Description

S.S. HOSE CLAMP

OIL LVL INDICATOR TUBE

OIL LVL INDICATOR
CRANKSHAFT AND FAN PULLEY
CLAMP,DIST ALL NON BFI
THERMOSTAT HOUSING GASKET
ALT. & BELT TENSION BRKT.
IDLER TENSIONER

1/8" NPT ALLENHEAD PLUG
STARTER BOLT LONG 5.7 STD
INT. MFLD BOLTS W/LOCTITE

5. 7L INTAKE GASKET

WATER PUMP PULLEY

SHIELD SPARK PLUG 5.7

5.7L IND. EXH. MFLD.

SMOOTH IDLER PULLEY SERP
IGNITION COIL 4.3/5.7 BFI
5.7L-4.3L-3.0L MAP SENSOR

IAFM DISTRIBUTOR ASM./FOR BFI
OIL PRESS SENSOR
O2/SENSOR-HEATED (9W)
1/8NPT-3/8 HOSE BARB/STRAIGHT
1/8"NPT X 1/4" HOSE BARB

4 3L T-BODY GASKET
MEFI-5C/ECM REFLASH THE 5D
5.7/4.3 MARINE THROTTLE BODY
S.B. CRANKSHAFT WASHER
VALVE COVER GROMMET
RIBBED IDLER PULLEY SERP
CHECK ENGINE LAMP

24 VOLT-CHECK GAUGE LAMP
90 DEG. PCV VALVE

BUSHING, 3/8M TO 1/4FM
848-FS-08X06 MJ/MPT

BELT

COOLANT SENSOR ALL TBI &PFI
AIR TEMP. SENSOR

DRIVE IN RIVET CERT TAG

1/4" WIZZ NUT

3/8NPT X 5/8 HOSE BARB 90DEG
INJECTOR W/ADAPTER & O-RING
3/8 X 3/4 TAMPR PROOF BOLT
OIL FILTER ADAPTOR S/B ONLY
ALTERNATOR GROUNDING WIRE

160 DEGREE F THERMOSTAT W/HOLE

6MM X 16MM BOLT
8MM FLAT WASHER
10MM FLAT WASHER
5MM LOCK WASHER
6MM LOCK WASHER
8MM LOCK WASHER
5MM NUT

10MM NYLOCK NUT

Warehouse

01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
03
03
01
01
03
01
01
01
03
03
03
03
03
03
03
03

Quantity per
8.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
3.000000
8.000000
2.000000
1.000000
4.000000
2.000000
1.000000
1.000000
1.000000
1.000000
1.000000
2.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
2.000000
1.000000
1.000000
1.000000
1.000000
1.000000
2.000000
1.000000
1.000000
1.000000
1.000000
8.000000
1.000000
8.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
2.000000
1.000000
8.000000
1.000000
1.000000
1.000000
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BOM Costing Report

5404-02-02 1/8"X 1-1/4" STEEL PIPE NIPPLE 01 1.000000
6600-8-8-8 #8 JIC BRANCH TEE M/M/FEMALE 01 1.000000
7041354 1/2" COPPER DRAIN PLUG GASKET 01 2.000000
71030N0-10SD-12 FOOT PEDAL/7000 SERIES FLOOR MOUNT 01 1.000000
735-2899 PCV ELBOW -3/4 X 3/4 01 1.000000
75104 MOTOR OIL BULK 5W30 03 7.000000
82-PAL 350 MARINE ENGINE PALLET (STD.) 01 1.000000
9000821 LOW MOUNT STARTER 01 1.000000
9097 EXHAUST FLANGE GASKET O/L 01 1.000000
94673326 IND 350 CHM 01 1.000000
9808 PCV-262/350 HOSE MARINE ENGINE 01 1.000000
A3-514 LPG FILTER ASSEMBLY 01 1.000000
A7-434 REGULATOR/S.7L IND.FUEL INJ.EN 01 1.000000
A7-473 F/P SENSOR-5.7L MI07 01 1.000000
AVU1-2 SCHREADER VALVE TIRE/AIR 01 1.000000
BHM04C050 1/4ANC X 1/2 HEX BOLT 03 6.000000
BHMO05CO050 5/16NC X 1/2 HEX BOLT 03 10.000000
BHMO05C075 5/16NC X 3/4 HEX BOLT 03 2.000000
BHMO05C100 5/16" NC X 1" HEX BOLT 03 2.000000
BHM05C125 5/16NC X 1 1/4 HEX BOLT 03 2.000000
BHM06C075 3/8NC X 3/4"LG HEX BOLTS 03 4.000000
BHMO06C100 3/8NC X 1 HEX BOLT 03 2.000000
BHMO06C125 3/8NC X1 1/4 HEX BOLT 03 12.000000
BHMO06C200 3/8NC X 2 HEX BOLT 03 12.000000
BHMO06C250 3/8 X 2-1/2BOLT GR 5 03 6.000000
BHMO06C500 3/8NC X 5 HEX BOLT 03 3.000000
BHMO6F100 3/8NF X 1 HEX BOLT 03 3.000000
BHMO7F250 7M16NF X 2 1/2 HEX BOLT 03 1.000000
BRMO3F075 10/32 X 3/4 RH MACHINE SCREW 03 4.000000
BSM06C200 3/8NC X 2"LG SKT HD CAP SCREW 03 12.000000
CB12100I-DS BRUSHLESS ALT 100AMP IGN 01 1.000000
CM07-5724-H 3-WAY CATALYTIC MUFFLER 01 1.000000
COUP-RED-4-2-BK 1/8"F X 1/4"F REDUCER/STEEL 01 1.000000
DIV-7 BANJO BOLT WITH BANJO BODY 01 1.000000
DKM-1 1/4" NPT DRAIN KIT BLACK HOSE 01 1.000000
F17990 5.7/4.3 EXHAUST DONUT NEW/MAN 01 2.000000
FREIGHT IN/OUT ALL FREIGHT IN AND RETURN RACK FR 1.000000
FwWo04 1/4 SAE FLAT WASHER 03 4.000000
FWO06 3/8 SAE FLAT WASHER 03 8.000000
FWO07 7/16 SAE FLAT WASHER 03 1.000000
H-460 7/32 ID-1/ANIPPLE-VACUUM HOSE 01 1.000000
H200 5/8 PCV PUSH ON JIFFY HOSE 01 5.000000
HN-M08C 8MM NUT FOR NEW DELCO STARTER 03 2.000000
HNO6C 3/8NC HEX NUT 03 14.000000
HTP1 INDUSTRIAL HEAT TAB 01 3.000000
JM 0820 20MM X 1.5 #8 JIC MALE / MALE 01 1.000000
KF10-6MP45 3/8NPT X 5/8 HOSE BARB 450 01 1.000000
KM10861 STARTER STUD EXTENSION 01 1.000000
KM2172-57 EXHAUST SYSTEM, 5.7 LTR. IND. 01 1.000000
KM2186 SAE #3 BACKING PLATE 01 1.000000
LWO04 1/4 LOCK WASHER 03 12.000000
LWO05 5/16 LOCKWASHER 03 2.000000
LWO06 3/8 LOCKWASHER 03 16.000000
M-456 INLINE THERMOSTAT-5/8" PUSH-ON 01 1.000000
M10C35HCS8Z 10MM X 35MM CAP HEAD SCREW 03 1.000000
M10C80HCSI8Z 10MM X 80MM 1.75 PITCH 03 1.000000
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M14-164050-P60
M6C40HCS8Z
M8025HCF8Z
M8C15HCF8Z
M8C20HCS8Z
M8C90HCS8Z
MS7110X
N-H177
P-122
PC10112
PC10361
PC10376
PC10377
PC10380
PC10381
PC10394
PC10441
PC10489
PC10490
PC10491
PC10806
PC10833
PC10910
PC7198
PC7301
PC7372
PC7385
PC7617
PC7818
PC8024
PC8031
PC8066-GFlI
PC8121
PC8301
PC8340

PF25
SHIP/HARDWARE
SHOP SUPPLY
SP07-100-025
SP07-100-094
ST41

BOM Costing Report

MEFI 5 ECM VIBRATION RUBBER MT
6MM X 40MM BOLT

8MM X 25MM BOLT ZINC

8MM X 15MM BOLT

M8 X 20 HEX C/S-ZINC

8MM X 90MM

GASKET SET, 5.7L IND. EXH MFLD.
3/8" PCV, FUEL, EEC HOSE
SERPENTINE PULLEY

THROTTLE BODY ADAPTOR PLATE
10FT PEDAL EXTENSION

5.7L GFI/LP HARNESS

GFI/LP LOCK-OFF EXTENSION/12"
5.7L FUEL RAIL BRACKET

5.7L FUEL RAIL NEW STYLE INJ.
5.7L INTAKE/NEW INJECTORS-LPG
1.6L-8.1L LP&NG CERT SER.TAG
5.7L LPG REG MOUNT REAR TOP
5.7L LEFT LPG/GFI FUEL HOSE
5.7L RIGHT LPG/GFI FUEL HOSE
ADAPTER TO INTAKE GASKET

IND BUSSMAN LABEL

ALT REAR SUPPORT

SAE #3 BELLHSNG., COVER PLATE
INDUSTRIAL LIFTING EYE

WATER OUTLET (1-1/2")

IDLER BRACKET

SAE#3 NO FEET WITH SIDE PADS
IND. CLUTCH PLATE/ 11-1/2"DIA.
GFI/MEF| 5ECM MOUNT

4.385.7L OPS. MANUAL/MOB IND.
PLUG WIRE SET/5.7L GFI ENGINE
PEDAL EXTENSION/TELEFLEX

GFI 02 EXT HARNESS

MEFI-5 CUST.INTERFACE HARNESS
OIL FILTER (NAPA 1060)
BANDING,BAG,NAILS,MISC,BOX
PAINT,PRIMER,SEALANTS
SPACER 7/16"X1"X1/4" LONG
SPACER7/16"X 1"X 15/16"LONG
EXHAUST STUD 3/8 X3 PLATED

01
03
03
03
03
03
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
01
0t
01
01
01
01
01
01
01
03
03
01
01
01

4.000000
4.000000
4.000000
1.000000
1.000000
2.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
2.000000
2.000000
1.000000
2.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
1.000000
2.000000
6.000000
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